

NON OFFICIAL CERTIFICATE
ENGLISH VERSION OF THE OFFICIAL FRENCH PROCÈS-VERBAL N° EFR-21-000028

Only the French PROCÈS-VERBAL is legally acceptable
Seul le PROCÈS-VERBAL français est légalement acceptable.

The French PROCES VERBAL is valid for 5 years starting on January 25th, 2021

Applicant	MERMET SAS 58 Chemin du Mont Maurin 38630 VEYRINS France
Sample reference	KIBO 8500
Brief description provided by the applicant	Product, in the mass flame-retarded, made of: <ul style="list-style-type: none">- Glass with a 140 g/m² mass per unit area- PVC with a 250 g/m² mass per unit area- Acrylvinyll coating with flocking on one side, with a 260 g/m² mass per unit area (for colors 0202, 0220, 0207, 0707 and 0101) and 200 g/m² (for colors 3010, 3006 and 3030)
Mass per unit area determined by the laboratory	(565 – 660) g/m ²
Thickness measured by the laboratory	(0.52 – 0.55) mm
Color	All colors
End-use condition	Sun Shade – Indoor application
Standard of tests:	
	<ul style="list-style-type: none">• NF P 92-507 (2004) - Building - Interior fitting materials - Classification according to their reaction to fire• NF P 92-503 (1995) - Reaction to fire tests - Electrical burner test used for flexible materials

Classification obtained in the official Procès Verbal:

M1

Valid for any application for which the product is not subjected to the CE marking.

Durability of the classification (NFP 92-512 : 1986): Supposedly unlimited

Taking into account the criteria resulting from the tests described in the test report n°EFR-21-BE-000028 from January 26th, 2021.

This test report only demonstrates the characteristics of the test sample and does not prejudice the characteristics of similar products. It does not provide a certification of products within the Article L.115-27 of the Consumer Code and the Law of June 3rd, 1994.

Efectis France is approved for fire reaction tests according to the Decree of December 29th, 2016 amending the Decree of February 5th, 1959.

Les Avenièrès Veyrins-Thuellin, on January 26th, 2021